SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 7 / 20MHz

pectrum 7 Spec
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 931.89155 MHz -47.05 dBm -22,05 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -47.00 dBm -22.00 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -46.94 dBm -21.94 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.10000 GHz -47.38 dBm -22.38 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.91556 GHz -44,28 dBm -19,28 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30052 GHz -44,53 dBm -19.53 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -41.60 dBm -16.60 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99705 GHz -41.61 dBm -16.61 db
10.000 GHz 18.000 GHz 1.000 MHz 17.88476 GHz -39.20 dBm -14.20 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.88026 GHz -39.19 dBm -14.19 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92363 GHz -39.43 dBm -14.43 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90863 GHz -30.35 dBm -14.35 d&
—_— —_—
\ ) J . ( I J o
Date: 23.FEB.2021 025840 Date: 23.FEB.2021 03:01:38

Highest Channel / QPSK

oI
v
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
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Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 990,54723 MHz -46,96 dBm -21.96 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.14071 GHz -47.24 dBm -22.24 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.15099 GHz -44.48 dém -19.48 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.99805 GHz -41.41 dBm -16.41 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.90276 GHz -39.07 dem -14.07 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.90163 GHz -39.29 dBém -14.29 d&
il
JL J -

Date: 23 FEB.2021 03:05:30

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0039
40 Normal Voltage 0.0003
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0025

PASS
-10 Normal Voltage 0.0023
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0061
20 Maximum Voltage 0.0040
20 Normal Voltage 0.0000
20 Battery End Point 0.0068

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.67 V. ; Maximum Voltage =4.26 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A7-25 of 25
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.43 5.51 6.32 - PASS
TEL : 886-3-327-3456 Page Number : A12-1 of 25

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 12/ 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

= Spectrum =
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2317 dem 27,689 dbm 4.72 da 2.35 0B +.03 0B .43 0B .61 08 Trace 1 [ 2218 dem 27,94 dbm 5.76 d8 3.01d8 4.84 da 5.51d8 5.74 0B
I e——— I ———
| BERREEE I ) [ SRR
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Middle Channel / Full RB
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Ref Level 30,00 dem  Offset 11,20 db.
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Date: 25.FEB 2021 23:2464

Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 20,04 dBm 27.43 dBm 7.39 d8 3.07 dB 5.19 dB 6.32 dB 7.04 dB
I e——
| BERREEE I )

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 123 | 122 | 301 | 3.05 | 4.86 | 484 | 965 | 9.73 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.22 - 2.94 - 4.89 - 9.91 - - - - -
TEL : 886-3-327-3456 Page Number 1 A12-3 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 25.FEB 2021 04:2468

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,20 db e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.02 aBm| LY 7.4 abm
1 707.01330 MHz ML 707.30250 MHZ]
20 20
BB 26.00 dB . Xl B, 26.00 dB
04 f T B T 1.233600000 MHZ, 104 el el iy et 1.222400000 MHZ|
Q factor 573.1 Qfactor | 578.7
J I\ | f
o4 ; 0 di
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10 df - 10 ol '€‘
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204 - 7 | 20d =
S bl el M AP RPN A i pa e T
-a0'Hh 30
40 d 40 d
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.0133 MHz 17.02 dam nd8 down 1.2336 MHz ML 707.3825 MHz 17.34 dam nd8 down 1,224 MHz
T 1 706.8816 MHz -9.28 dBm nd8 26.00 dB TL L 706.8846 MHz -6.32 dBm n 26,00 d8
T2 1 708.1154 MHz -8.82 dam qQ factor 5731 T2 1 FDB. 107 MHz -8.50 dam qQ factor 578.7
L U J wa L JU J L]

Date: 23 FEB.2021 04:26:22

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 25.FEB 2021 223301

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 18.94 dBm)| MI[1] 18.73 dBm
- L 707.82970 MHz - 1 706.48100 MHZ]
S e OB 26.00 dB et S N N e 26.00 dB
04 B \ 3.009000000 MHZ, 104 / w7 3.045000000 MHZ|
Q factor \ 235.2) 7 Q factor 232.0)
od " 0 di
¢ ¥ ¥
10 df -10 o -
/ \ / \
/ \ / \
204 20d -

N e ]~ N vy e -~
30 dem= 30 >
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.8297 MHz 18.94 dBm nd@ down 3.009 MHz M1 1 706.481 MHz 18.73 dBm nd@ down 2,045 MHZ
T 1 705.9955 MHz -6.77 dBm nd8 26.00 dB TL L 705.9955 MHz -7.24 dBm nd8 26,00 d8
T2 1 709.0045 MHz -6.72 dBm Q factor 235.2 T2 1 709.0405 MHz -7.42 dBm Q factor 232.0
L U J wa L JU J L]
Date: 23.FEB 2021 04:4428 Date: 23 FEB 2021 044452
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.13 dbm)| MI[1] 16.77 dBm
L 707.27000 MHz m 707.67000 MHZ]
20 20
s B . 26.00 dB . |x. nue 26.00 dB
o J s BV 4855000000 MH e A W e Ve, 4.835000000 MHz
T Q factor 1 145.7 ] Q factor 146.4
/
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T4 g f
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Pl h RTATE S B FV R S A A e,
a0 -t : B
40 d -40 de
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.27 MHz 17.13 dBm nd@ down 4.B55 MHz M1 707.67 MHz 16.77 dBm nd@ down 4,835 MHZ
T 1 705.032 MHz -6.98 dBm nd8 26.00 dB TL L 705.072 MHz -9.01 dBm 26,00 d8
T2 1 709.888 MHz -8.57 dBm Q factor 145.7 T2 1 709.908 MHz -9.19 dBm 146.4
L U J wa L JU J L]

Date: 23 FEB.2021 223324

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 168.66 dBm)| MI[1] 18.22 dBbm
707.0800 MHz 11 708.6190 MHz,
20 20
— PN | A 26.00 dB " N PN T W 26.00 dB
04 B Y 9.650000000 MHZ, 104 / i Bu N 9.730000000 MHZ|
Q factor \ 73.3 7 Q factor | 72.8
i L A L |
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-10 de " -10 d T
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e == w2 =
= SN PN D R N
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.08 MHz 18.66 dam nd8 down 9.55 MHz ML 7DE.519 MHz 18.22 dam nd8 down 9.73 WHz
T1 1 702,665 MHz -7.70 dBm nd8 26.00 dB T1 L 702.585 MHz -8.39 dBm nd8 26,00 d8
T2 1 712.315 MHz -7.85 dBm Q factor 73.3 T2 1 712.315 MHz -7.99 dBm Q factor 72.8
L L J L L J

Date: 25.FEB 2021 231468

Date: 23 FEB.2021 231531

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

rum s pectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] aBm) ™M1[1] 18.96 dBm)
707.76290 MHz| M1 707.89560 MHz|
20 ) 20
- 26.00 dB B 26.00 dB
0 e e N P A B 1.216800000 MHz| 104 B - ) 2.943100000 MHz
7 Qfactor % 581.7 Q factor \ 240.5)
od ’ 0 di / |
f \ 7 ¥
-tod - ¥ -10d i)
/ e \
20d T - —
n o A N N
g Sonfns " = -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 1 707.7629 MHz 15.24 dBm nd@ down 1.2168 MH2 M1 707.8956 MHz 18.96 dBm nd@ down 2.9431 MHZ
T1 1 706.893 MHz -10.99 dbm nd8 26.00 dB T1 L 706.0315 MHz -7.50 dBm nd8 26,00 d8
T2 1 708.1098 MHz -10.90 d8m Q factor SB1.7 T2 1 70B.9745 MHz -7.19 dBm Q factor 240.5
L L J L L J

Date: 25.FEB 2021 04:33.03

Date: 23 FEB.2021 04:5234

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 Gbm  Offset 11,20 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.02 dBm) ™M1[1] 15.64 dBm)
707.95000 MHzZ| 707.8400 MHz
= ; ndB 26.00 dB @ Y ndB 26.00 dB
104 RSN PRGN ‘A/y-v.« [BUbnsn ey 4.885000000 MHz| 0d e aas My Wl hdies T RARUA 9.910000000 MHz
T Q factor Y 144.9 ! Q fac 71.4
/
a i o T
7 rf
10 df g 10 d ]
20 d / 20 d
ff
vy -4 A s -
= e A = Iy 30 i
40 df -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.95 MHZ 15.02 dBm ndB_down 4.885 MHz ML 70784 WHz 15.64 dBm ndB_down 9,91 MHZ
TL 1 705.072 MHz -10.57 dém ndd 26.00 dB T1 L 702,565 MHz -10.87 dbm ndd 26.00 dB
T2 1 709.958 MHz -10.72 dBm Q factor 144.9 T2 1 712.475 MHz -10.40 dBm Q factor 71.4
L I 4 - [S JL 4

Date: 25.FEB 2021 222625

Date: 23 FEB.2021 23.23.08

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 271 | 271 | 449 | 4.48 | 899 | 9.03 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.73 - 4.50 - 9.01 - - - - -
TEL : 886-3-327-3456 Page Number 1 A12-6 of 25

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 12

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

pe:
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,20 db e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.19 dBm) ™M1[1] 17.07 dBm)
0 " 707.93920 MHzZ| - 707.18390 MHz
T - By 5314685
[ 1.090909091 MHz NP e 1.085314685 MHz
10d 104d
od i 0d .
/ \
-1 d " 10 di
20d + 20d
- - o - A
T o A AT S I N e
50 W A dBH e —
40 df 40 de
50 d 50 d
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.9392 MHz 17.19 dam ML 07,1839 MHz 17.07 dam
TL 1 705.95455 MHz 10.92 dBm Oce Bw 1.090305051 MHz TL L 706.95734 MHz 10.16 dBm Oce Bw 1.085314685 MHz
T2 1 708.04545 MHz 11.18 dam T2 1 708.04266 MHZ 10.35 dam
L U J L JU J L]
Date’ 23 FEB 2021 04:24.43 Date: 23 FEB. 2021 042418

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

rum = pectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.75 dBm) ™M1[1] 18.68 dBm)
- M 708.19530 MHz - ML 708.54900 MHZ]
P S . 2.709290709 MHz TR - cc B M\ 72 2.709290709 MHZ
L L 2
10 1 10 ] \L
o d . 0 di y \
-10 df f -10 d I
/ \ T
/ | J
204 20 d - = .
o~ \ oy
D B | -
<50 HBF - — ~ -30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.1953 MHz 18.75 dam ML 7DE.549 MHz 18.68 dam
T 1 706.15135 MHz 12.34 dBm Oce Bw 2.709250709 MHz TL L 706.14535 MHz 12.29 cBm Oce Bw 2.709290709 MHz
T2 1 708.86064 MHz 11.60 dam T2 1 708.85465 MHZ 11.43 dam
L U J wa L JU J ..
Date’ 23 FEB 2021 04:4412 Date: 23 FEB 2021 044347

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

)
i
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.48 dBm) 15.97 dBm)
706.77100 MHz 709.37600 MHZ]
= 4.485514486 MHz @ 4.475524476 MHZ
L Y ThAL afenasnin,
10 di —— 10 d y
{ { 1
/ { i
od ; 0 di |
/ \
10 df -10 o
I f’ \
204 / 1
7 1
. / ~ \
Wyt W A e " o
-30 N
40 df 40 de
50 d S0 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.771 MHz 17.48 dam ML L 709.378 MHz 15.97 dam
T 1 705.25225 MHz 10.67 dBm Oce Bw 4,485514456 MHz TL L 705.24226 MHz 11.15 dBm Oce Bw 4,475524476 MHz
T2 1 709.73776 MHz 11.83 dam T2 1 709. 71778 MHz 10.78 dam
L U J wa L JU J L]
Date’ 23.FEB 2021 223244 Date: 23 FEB. 2021 223219

TEL : 886-3-327-3456 Page Number 1 A12-7 of 25
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Ban

d12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
18.70 dBm) ™M1[1] 16.92 dBm)
- 709.0180 MHz - n 706.4410 MHz,
Sy £.991008991 MHz 1A P LT e 9.030969031 MHZ
10d 104
/ / \
| |
a ] T o T +
! \ { l
-tod . -10 o T
i \ P 1
" ! A= 204 - i ‘
o T T RN 20 dbm, IS W I
30 -0 il S
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.018 MHz 18.70 dam ML 706,441 MHzZ 16.92 dam
T1 1 703.0045 MHz 12.18 dBm Oce Bw £.991008951 MHz T1 L 703.0045 MHz 10.78 dBm Oce Bw 9.030969031 MHz
T2 1 711.9958 MHz 12.36 dam T2 1 712.0355 MHz 11.58 dam
L L J L L J

Date: 25.FEB 2021 231442

Date: 23 FEB.2021 231417

d12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

oo ) [= (e ) &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.61 dBm) ™M1[1] 18.25 dBm)
- . 707.86360 MHZ - 11 708.53100 MHZ]
o 31-; 1.093706294 MHz [P Sy N S -] 2.727272727 MHz
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/ i - Y
- - i~ . ~ -
e 30
40 df -40 di
50 df 50 d
-6 df -60 di
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.8536 MHz 14.61 dam ML 7DE.531 MHz 18.25 dam
T1 1 706.95455 MHz 9.72 dBm Oce Bw 1.093706294 MHz T1 L 706.13337 MHz 10.92 dBm Oce Bw 2.727272727 MHz
T2 1 708.04825 MHz 8.05 dam T2 1 708.85064 MHZ 11.58 dam
- — -
L L J L L J

Date: 25.FEB 2021 04:3247

DCate: 23 FEB.2021 04:52 18

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.47 dBm 15.50 dBm)|
708.61900 MHz 710.0170 MHz,
= o 4.495504496 MHz @ 9.010989011 MHZ
s Lo NI P
g FA A, ) =[xt 0d ral avatle
! [ \
\ ] \
o d J . 0 di
] \ [ |
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.518 MHz 15.47 dam ML 710.017 MHz 15.50 dam
T1 1 705.24225 MHz 10.60 dBm Oce Bw 4,495504496 MHz T1 L 703.0045 MHz 9.76 dBm Oce Bw 9.010969011 MHz
T2 1 709.73776 MHz 8.14 dam T2 1 7120158 MHz 9.16 dam
L L J L L J

Date: 25.FEB 2021 222608

Date: 23 FEB.2021 232247
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

[ ‘J o
ﬂ%’ Spectrum v
Ref Level 30.00 dBm  Offset 11,20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line SPURIQLIS INE_ABS PAS!
20 dIB’I'F“H PURIOUS INE_ABS P /A\ 20 C!B;‘:‘.‘P ’A S
10 dem f ﬂ‘ 10.dem Hf \
0da I L 0 dem T
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SPURIOUS_LINE_ABS \ !
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-40 dem ‘M‘ -40 dgy l\‘\
s w .,
‘
50 dem — - _cgim -
b= "“‘\“_L__ﬁ.__'_
o 60 dem e
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,88666 MRz -20.32 dBm -16.32 08 714.000 Miz | 716,000 MMz 100,000 kiz TRy 21,68 dbm _E,WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99515 MHz -23.48 dém -16.48 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00205 MHz 32.62 dBm 1962 dB
599.000 MHz 701.000 MHz 100.000 kHz 69925674 MHz 21.76 dBm -8.24 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.18 dbm -18.18 dB
.
I . i 1 e

Date: 23.FEB 2021 04:22:41

Date: 23.FEB.2021 04:29:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 11,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
- s
10 dBm / "‘"‘-\ 10 b1 \
ode ;r | 0 dom |
| | \
-10 dem : -10 de| 1
SPURIOUS_LINE_ABS ‘ \
-20 dem ‘ L 20 dijm
.30 dBm . e ey m ‘ P
I K o LI .
-40 dBm e -40 dBm
L .
-50 dem - 50 dBm [
T e _
iy LS
-60 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.04 dém -15.04 d& 714.000 MHz 716.000 MHz 100.000 kHz 71489630 Wiz 14.01 dBm -15W|
598.900 MHz 699,000 MHz 30.000 kHz 698.93372 MHz -29.88 dBm -16.88 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 08379 WMHe 3003 dBm 1703 db
599.000 MHz 701.000 MHz 100.000 kHz £99.54446 MHz 13.59 dém -16.31 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -27.10 dBm -14.10 dB

i ;

Date: 23.FEB. 2021 04:20:32

i

Date: 23 FEB. 2021 042728
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS _ PAES
. ; ; AES Line _$PURIQUS_LINE_ABS PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P /,l\ 20 dbime ,‘. 5
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10 dém ] \ 10 dBm /'
o ds | 0 dem
M1 {
-10 dBm | -10 dBm. -
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-30 dBm /'}g Im -30 dém . | \\
-40 dBm i}' -40
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-50 dem ~ 4 | (14 e =
[ e %'\wm
ke PRy | [ttt o
10l -60 dBm T
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -24.89 dém -11.89 de 714.000 MHz 716.000 MHz 100.000 kHz 715,74925 MHz 20.79 dBm -9.21 d&
698,500 MHz 599,000 MHz 30.000 kHz 598,99046 MHz -22.91 dBm -9.91 d& 716.000 MHz 716,100 MHz 30,000 kHz 716,00814 MHz -92.08 dbm -3.98 dp
£99.000 MHz 701,000 MHz 100.000 kHz 699,22877 MHz 21.09 dBm -8.91 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.37 dBm -12.37 dB
\
i - i t Ve

Date: 23.FEB. 2021 04:21:58

Date: 23.FEB.2021 04:28:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm /"““"""‘ A 10 dpm = ”\
\
o dd { ! 0 dem+ |
-10 dem - \ -10 dgy
SPURIOUS_LINE_ABS | \
-20 dam f \‘ -20 dem
-30 dBm X m
e i
-40 dBm - -40 dBm
o H""‘\v
= Nu
-50 dBm o -50 dBm -1
e s S
sy 50 dem — =
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -28.57 dém -15.57 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz 7??%5 MAz 12.00 dBm -1?WI
598.900 MHz 699,000 MHz 30.000 kHz 698,99336 MH2 -32.10 dBm -19.10 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 08346 MHe ~35.48 dbm ~15.48 db
599.000 MHz 701.000 MHz 100.000 kHz £99.28971 MHz 13.16 dBm -16.84 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -25.51 dbm -16.51 db
Y
I 1 P

Date: 23.FEB. 2021 04:21:15

Date: 23 FEB. 2021 04:28:10
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm r\\ 10 dBm
0 dB | 0 dem
-10 dBm ¥ -10 dBm J
SPURIOUS_LINE_ABS u J
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40 derm 7 M 40 dBm ‘\L
& 'N\IL
50 dBm ‘ mew .
_....,WM M ]
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Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -30.70 dém -17.70 d& 714.000 MHz 716.000 MHz 100.000 kHz 71e 73828 WIS 1919 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99605 MHz -23.84 dém -16.84 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 20.54 dBm 16 54 dB
599.000 MHz 701.000 MHz 100.000 kHz 692.25075 MHz 18.69 dEém ~11.11 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.84 dbm ~17.84 db
T
I - M TN «

Date: 23.FEB. 2021 04:32:24

Date: 23.FEB.2021 04:34:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm l—,\ 10 dBm[. Pt
ode }/ 'i 0 demy \1
-10 dem - I -10 da}r
SPURIOUS_LINE_ABS ‘ \ \
-20 dem - \ 20d -
-30 dem -30 dgm ‘
T —
40 dBm - Y
4048 — 40 dem -
| ~
-50 dBm -50 dBm
A “‘—'7’_’.‘// -\\.-“-“m—
7 dom 60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -31.45 dém -18.45 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?H§ MAz 11.14 dBm -18W|
598.900 MHz 699,000 MHz 30.000 kHz 698,99625 MHz -34.90 dBm -21.50 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 07607 e 35 86 dBm 2550 db
599.000 MHz 701.000 MHz 100.000 kHz 700,02198 MHz 11.07 dBm -18.03 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -33.19 dbm -20.19 dB
Y
) i )

Date: 23.FEB 2021 04:31:41

Date: 23 FEB. 2021 04:33.47

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-11 of 25




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
. ; ; AkS Line _§PURIOUS_LINE |ABS PAB
20 ghilie ~FPURIOUS_LINE_ABS P (,‘ 20 ghine ﬁ S
10 dBm |i 10 dBm f \
0ds ( T 0 dem }
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Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -25.04 d&m -12.64 d8 713.000 MHz 716.000 MHz 100.000 kHz 715.77972 MHz 21.59 dBm -8.41 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99935 MHz -18.35 dBm -5.35 d8 716.000 MHz 716.100 MHz 30,000 kHz 716,00285 MHz -19.05 dBm -6.05 dB
£99.000 MHz 702,000 MHz 100.000 kHz 699,25325 MHz 21.91 dBm -8.09 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.07 dBm -13.07 dB
T
i - i t Ve

Date: 23.FEB 2021 044211

Date: 23.FEB.2021 04.49.06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23.FEB. 2021 04:40:02

Date: 23 FEB. 2021 04 46:57

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
A . : ABS Line _EPURIOUS_LINE |ABS PABS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm - - w\ 10uclRg i
ode I[ l\ dem “
-10 dem f 10 dBm !
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-20 dem 1} -20 dBm R
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.-‘,-'""M-”—M ¥ __.,,N“%
-40 dBm e 40 dBm s SRS
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-]
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -27.26 dém -14.26 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.74176 MHz 10.24 dBm -19.76 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99915 MHz -25.98 dBm -12.98 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00165 MHz 25.73 dBm 173 de
589.000 MHz 702,000 MHz 100,000 kHz 699,96054 MHz 10.30 dBm -19.70 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 26,56 dBm 1556 b
Y
) i )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB

=,

Ref Level 30,00 dém  Offset 11.20 db

Ref Level 30.00 dBm  Offset 11.20 dB

Mode Auto Sweep
SGL Count 1007100

Mode Auto Sweep

SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
. ; ; AkS Line _§PURIOUS_LINE |ABS PASS
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions

___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -23.01 d&m -10.01 d& 713.000 MHz 716.000 MHz 100.000 kHz 715,75874 MHz 20.74 dBm -9.26 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99915 MHz -18.13 dbm -5.13 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,01064 MHz -17.73 cBm 473 d8
599.000 MHz 702.000 MHz 100.000 kHz 699.21129 MHz 20.95 dem -9.05 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -24.07 dbm -11.07 dB

T
Il - | T ]
Date: 23.FEB 2021 04:41:28

Date: 23.FEB.2021 04.48:23

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
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Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.85 dbm -15.85 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.14436 MHZ 9.28 dBm -20.72 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99635 MHz -26.82 dBm -13.82 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00308 MHe 2705 dBm ~14.05 db
599.000 MHz 702.000 MHz 100.000 kHz 701.24925 MHz 9.23 dBm -20.77 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.50 dbm -15.50 dB
i Y

i

Date: 23 FEB. 2021 044740
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LIN, ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P [_\ 20 dhine ff;\ s
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Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -24.32 dBm -11.32 08 715.000 Mz | 716,000 MMz 100,000 kiz TR e 21.16 dBm _E,WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,98576 MHz -20.21 dém -7.21d8 716,000 MH= 716,100 MHz 30,000 kHz 716.00005 MHz -15.80 dBm 6,60 dB
599.000 MHz 702.000 MHz 100.000 kHz 692.23227 MHz 20.08 dBm -9.02 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.91 dbm ~11.591 dB
T
I - N T

Date: 23.FEB. 2021 04:51:55

Date: 23.FEB.2021 04:54.01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23.FEB. 2021 04:51:12
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Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -29.11 dém -16.11 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.16134 MHZ 9.15 dBm -20.85 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99925 MHz -26.99 dBm -13.55 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00734 WHe 2807 dBm 1507 db
599.000 MHz 702000 MHz 100.000 kHz Z00.25724 MHz 9.23 dBm -20.77 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -25.47 dBm -16.47 dB
Y
I J1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 23.FEB 2021 22.30:42

Date: 23.FEB.2021 22.36:55

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P A\ 20 ghine ‘a“ S
10 dBm ’[ l 10dem " \
0dB ) L 0 dem j \
-10 d8m i -10 dBm —
SPURIOUS_LINE_ABS [ ) ‘
20 dBm i -20 dBm {
-30 dBm ffy \J\H -30 dem
0 i h,
-40 dem Y -0 g f
- vl LW N e
~ v o 2 | ! by i
50 dem - awr T S0 dem T T . M/ \
- L— ~f
dBrr -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.02 d&m -18.02 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.67283 MHz 21.80 dBm -8.20 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99186 MHz -24.83 dBm -11.83 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -25.20 dBm -12.20 dB
£99.000 MHz 704.000 MHz 100.000 kHz 699.36713 MHz 21.65 dBm -8.35 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.30 dBm -19.30 dB
T
i - i t Ve

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23.FEB. 2021 22:28:34

Date: 23 FEB. 2021 223530

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm,
10 dBm {_‘( [ P Wit ¥ Ay
0d ’ '\‘l q dem {,
-10 dBm 10 dBm !
SPURIOUS_LINE_ABS lj \A \
-20 dgm ] 1 20 dBm \
-30 dBm | -30 dem
| S
10 o ) P— - o T e |
- \ L 40 dBm. _
M S ——— et
= e
50 dém -50 dem s \
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~31.78 dbm -18.78 08 711.000 Mz | 716,000 MMz 100,000 Kiz e e 520 cBm -aw'
£58.500 MHz £93.000 MHz 30.000 kHz £98.99715 MHz -31.05 dém -18.05 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600714 MHz 31.37 dBm s T de
599.000 MHz 704.000 MHz 100.000 kHz 702.20430 MHz £.28 dBm -21.72 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.45 dBm -18.45 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

Date: 23.FEB 2021 22:29:59

Date: 23.FEB.2021 223738

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P X 20 ghine {-\ 5
\ \
10 dem ([ T 10 dBm: { ‘
b db J 5& 0 dem J \
-10 d8m — -10 dBm "
SPURIOUS_LINE_ABS ) J l
“20 dem } -20 dBm ;
-30 dBm b ‘L -30 dem 4 a
r “ﬂ h» LAY
40 dem / ¥R - 2 dem !
/| gl i [T e
-50 dem = A 0
i i g a g
~ N— it WW*/\!‘H‘..{M AT .ﬂw’w b
dBrr -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -27.36 d&m -14.36 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 21.29 dém -8.71 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99885 MHz -24.32 dBm -11.32 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00554 MHz -23.08 dBm -10.08 dB
£99.000 MHz 704,000 MHz 100.000 kHz 699,32218 MHz 20.77 dBm -9.23 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.79 dBm -14.79 dB
T
i - i t Ve

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém I
et tpniarem e o rvter—t iy Sian ) o)
f,..,. WM.,\‘L / Y
ods | 1 0o dem i
-10 dBm ! 10 dBm |
SPURIOUS_LINE_ABS I ] 1
-20 dBm r ¥ 20 dBm l,\
-30 dBm -30 dém :
- e —
-40 dem ——— — 40 dBm =
I R -k“-'-*u.,
dBm -50 dem
-.\
-60 dBm 60 dem =
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.07 d&m -20.67 dé 711.000 MHz 716.000 MHz 100.000 kHz 714.24426 MHz 7.30 dBm -22.70 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -31.97 dém -18.97 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00045 MHz -31.66 dBm -19.66 dB
£99.000 MHz 704.000 MHz 100.000 kHz 70091558 MHz £.83 dBm -23.17 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.95 dbm -20.55 db
\
) i )

Date: 23.FEB. 2021 22:29:17

Date: 23 FEB. 2021 223612
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 23.FEB 2021 22.25:45

Date: 23.FEB.2021 22.27.51

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (.\ 20 ghine . S
|
10 dBm il 10 dBm il \
b db fi ll 0 dem / l
-10 d8m : -10 dBm
SPURIOUS_LINE_ABS J ,1 IH ll
“20 dem 4 -20 dBm i
30 dem ’d -30 dem ‘
40 dBm ul A _¢h dem 5 \
S0 dem / A H ﬂ ‘ 0ldem f ‘ k
K 1 TR M;\,j v 7
/\-,...4 \-M-"’M \‘ "l"V MJ k..— .-JWH’ Ww\'ﬂu \\
TR -60 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.48 dBm -20.48 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.65784 MHz 19.42 dBm -10.58 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99046 MHz -26.58 dBm -13.58 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00365 MHz -28.61 dBm -15.61 dB
£299.000 MHz 704.000 MHz 100.000 kHz 699.32717 MHz 19.27 dém ~10.73 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -33.45 dbm -20.45 db
T
i [_] N 1 ) o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23.FEB. 2021 22:25:02

Date: 23 FEB. 2021 2227.08

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
i e LUV e LV PR [ et iy
. i 3 |l ofem i
[ i '
10 dBm [ 1'19 dBm !
SPURIOUS_LINE_ABS J 1 \
20 dem }{. 20 dBm LH
-30 dem } -30 dem
40 derm — Ty 40 dBm {T‘"’
p— 1 ¥
_,/-——."n—«-—""_"ﬁ' - Mﬁ““‘-—\
-S0.dpem—= -50 dem —
—
—
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~36.63 dBm -23.63 dB L 000 Wi | 716 PtD Wi 100,000 Kiz N ETaT 557 B -24W|
598.900 MHz 699,000 MHz 30.000 kHz 698,99665 MHz -35.30 dBm -22.30 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00425 MHe 34 93 dBm 2193 db
599.000 MHz 704.000 MHz 100.000 kHz 700,72577 MHz 5.10 dem -24.90 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.57 dbm -23.57 db
Y
) i )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 12/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
[%] S um

Ref Level 30.00 dém  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 11.20 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk _ PABS
Line _§PURIOUS_|LINE_ABS PABS Line _§PURIOUS_LINE_ABS, PA;

20 dBm ]| 20 dém:

10 dBm ‘l 10 dem
0 ds J ; 0 dem

\
10 dom + -10 dBm.
SPURIOUS_LINE_ABS | \
-20 dBm / '\ 20 dem
-30 dBm

}} .\‘ -30 dem

-40 dem y - -40 dem
. - it

<0 darm Ve mh\ i l‘fl:/ Y M :gq%:r J N

PR Y.
w v ot ¥
y W
| ___// gl Fd e, gl d o N
-60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.96 d&m -20.96 d& 706.000 MHz 716.000 MHz 100.000 kHz 71543556 MHz 21.12 dBm -8.88 db
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -35.83 dBm -22.83 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00155 MHz -37.37 dBm -24.37 dB
£99.000 MHz 709.000 MHz 100.000 kHz 692.62438 MHz 21.46 dBm -8.54 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.84 dbm -23.84 db
\
il 3 N [1 ]

Date: 23.FEB. 2021 23:12:40 Date: 23.FEB.2021 23:19:35

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
i e L B T T atataad PP B ]
0 dB I % 0 gem
-10 dem |‘ -1p dBm
SPURIOUS_LINE_ABS ‘ I\ ‘
-20 deém r{‘ t -20 dBm \
-30 dem 2 30 dem
)_/w r I
-AG-eler 40 dem
-50 dBm -50 dBm \\ \\
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -30.59 dém -17.59 d& 706.000 MHz 716.000 MHz 100.000 kHz 700.53147 MHz &.62 dBm -24.18 0B
598.900 MHz 699,000 MHz 30.000 kHz 698,99086 MHz -33.35 dBm -20.35 dB 716,000 MH= 716,100 Mz 30,000 kHz 71502193 WMHe 3485 dBm 2188 db
599.000 MHz 709.000 MHz 100.000 kHz 705.12887 MHz 5.02 dBm -24.08 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -31.71 dBm -18.71 dB

]" 1

Date: 23, FEB 2021 23:10:31

i

Date: 23 FEB. 2021 231727
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 db Mode Auto Sweep
5L Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ,\ 20 gbine 5
10 dém ‘ l 10 dBm I \
0 de 1 l\ 0 dem J L
-10 dBm I -10 dBm.
SPURIOUS_LINE_ABS / I'\ f \
-20 dém / ¥ -20 dBm { b
-30 dBm /H' \\ -30 dBm , ‘
Vo
-40 dam % -40 dem . &
W, |
50 dem o 7 l ][] cem ; n./\N"\U o
W afy
b, e, 7 ’\f‘m. PN ]
A A e Ao L 7S S 1 o B ST Vi W
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -31.92 dém -18.92 de 706.000 MHz 716.000 MHz 100.000 kHz 715,42557 MHz 20.25 dBm -9.75 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99086 MHz -32.85 dBm -19.85 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.07468 MHz -34.88 dbm -21.88 dB
£299.000 MHz 709.000 MHz 100.000 kHz 692.58442 MHz 22.04 dBm -7.96 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -33.39 dbm -20.39 dB
\
i [_] N 1 ) o

Date: 23.FEB 2021 23:11:57

Date: 23.FEB.2021 23.18:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23.FEB. 2021 23:11:14

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
ot o SO el o R il P, ol A NAANPARAR AR A s WA g o,
ode \ o
-10 dem | -1p dem
SPURIOUS_LINE_ABS ‘ ‘ \
-20 dem ' ||| 20 dem
/ [ \
-30 dem “30 dem
i —— ——
40 dam -40 dem e
-
-50 dem -50 dem:
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -33.53 dém -20.53 d& 706.000 MHz 716.000 MHz 100.000 kHz 712.50849 MHz .55 dBm -25.45 dB
598.900 MHz 699,000 MHz 30.000 kHz 69897957 MHz -36.38 dBm -23.38 dB 716,000 MH= 716,100 Mz 30,000 kHz 71504321 MHe 36 39 dBm 2339 db
599.000 MHz 709.000 MHz 100.000 kHz 70441958 MHz 5.02 dBm -24.08 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.52 dBm -19.92 dB
Y
I 1 P

Date: 23 FEB.2021 231810
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(=)

Ref Level 30.00 dBm

Offset 11.20 dB

Mode Auto Sweep

Ref Level 30.00 d&m Offset 11.20 d& Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P H\ 20 ghine S y
|
10 dém l 10 dBm i I
b db } l 0 dem j ‘l
-10 d8m -10 dBm |
SPURIOUS_LINE_ABS f \ ( \
-20 dem I \ -20 dBm Hl t
-30 dBm : T -30 dem f ‘
I \ / i
-40 dBm /' ‘h] -40 dBm [ ‘\
50 dem — %'fL 50 dem - \\\‘
I A w
o Mo ) Lk Bt L
B e A [ PSR = S
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -38.24 dBm -25.24 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.41558 MHz 19.58 dBm -10.42 de
698.900 MHz 599.000 MHz 30.000 kHz 508.98796 MHz -38.94 dBm -25.94 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.01004 MHz -39.93 dbm -26.93 dB
£99.000 MHz 700,000 MHz 100.000 kHz 600.62438 MHz 18.91 dém -11.00 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -40.67 dBm -27.67 dB
T
i - i t Ve

Date: 23.FEB. 2021 23.22:24

Date: 23.FEB.2021 23.24:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23, FEB 2021 23:21:41

Date: 23 FEB. 2021 23:23.47

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
ods A IO R P, | P SV T, TESLON PV
-10 dBm | -1p dem
SPURIOUS_LINE_ABS | \ 1
20 dem {‘H \ 30 dem l\
.30 dom £ ,stu dem A
P | —
740_331-‘_*_ T -40 dBm + iy
-50 dBm -50 dBm
-60 dBm 60 dBm. "\\
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~36.00 dBm -23.00 05 08 D0n MHE | 716 PtD iz 100,000 Kiz TR T _27W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99525 MHz -33.71 dém -26.71 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 09855 MHz 3885 dBm 2585 db
599.000 MHz 709.000 MHz 100.000 kHz 70558841 MHz 2.70 dBm -27.30 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.14001 MHz -34.96 dBm -21.96 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

" oo 2 aor
P v P v
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dpe JRIOUS LINE ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dBrr -40 dBm
I — - i L-.--'.-.'......a-\.u~-.-..-.f‘~
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 522.53769 MHz -58.63 dBm -45.63 dB 30.000 MHz 690.000 MHz 100.000 kHz 550.88554 MHz -58.33 dém -45,33 dB
725,000 MHz 1.000 GHz 100.000 kHz 980.47855 MHz -57.59 dBm -44,59 dB 725,000 MHz 1,000 GHz 100.000 kHz 995.82576 MHz -57.71 dBm -44,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -42.07 dBm -29.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -44.24 dBm -31.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.46 dBm -29.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42.42 dBm -29.42 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88928 GHz -45.04 dBm -32.04 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88678 GHz -45.08 dBm -32.08 d&
—_— —_—
)i 2 )i w
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Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 267.15703 MHz -58.36 dBm -45.36 dB
725.000 MHz 1.000 GHz 100.000 kHz 990,92665 MHz -57.63 dem -44.63 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -43.66 dBm -30.66 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.97675 GHz -42.49 dBm -29.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89978 GHz -45.25 dBm -32.25 d&
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I J -

Date: 23 FEB.2021 04:30:57

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-21 of 25



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 12 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

Spec

SGL Count 100/100

Ref Level 0,00 dBm

Offset 11.20 dB Mode Auto Sweep

(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 253.25809 MHz -58.62 dBm -45.62 dB 30.000 MHz 690.000 MHz 100.000 kHz 260.30755 MHz -58.33 dém -45,33 dB
725,000 MHz 1.000 GHz 100.000 kHz 928.48800 MHz =-57.77 dBm -44,77 dB 725,000 MHz 1,000 GHz 100.000 kHz 993.72614 MHz -57.75 dBm -44,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.20 dBm -30.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.31 dBm -30.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.36 dBm -29.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42,38 dBm -29.38 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88928 GHz -45.26 dBm -32.26 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89528 GHz -45.10 dBm -32.10 dg
—_— —_—
\ I ) w ( Il -

Date: 23.FEB.2021 04.43.24

Date: 23.FEB.2021 04.48.14

Highest Channel / QPSK
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Ref Level 0.00 dém Offset 11.20 db
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 501.98924 MHz -58.40 dBm -45.40 dB
725.000 MHz 1.000 GHz 100.000 kHz 970.93029 MHz -57.72 dem -44.72 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -43.66 dBm -30.66 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42.53 dBém -29.53 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88778 GHz -45.29 dém -32.29 d&
I J -
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LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
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Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 375.49883 MHz -58.58 dBm -45.58 dB 30.000 MHz 690.000 MHz 100.000 kHz 294.10499 MHz -58.68 dBém -45,68 dB
725,000 MHz 1.000 GHz 100.000 kHz 965.38129 MHz -57.52 dBm -44,52 dB 725,000 MHz 1,000 GHz 100.000 kHz 961.18206 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -43.19 dBm -30.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -42.45 dBm -29.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79278 GHz -42.59 dBm -29.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42,34 dBm -29.34 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90727 GHz -45,35 dBm -32,35 db 7.000 GHz 9,000 GHz 1.000 MHz 8.88878 GHz -45,17 dBém -32.17 d&
_— _—
\ )i 2 L )i w

Date: 23.FEB.2021 223156
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Highest Channel / QPSK

spect 1

SGL Count 100/100

Ref Level 0.00 dém Offset 11.20 db

Mode Auto Sweep
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Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
! e et N
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 256.45784 MHz -58.63 dBm -45.63 dB
725.000 MHz 1.000 GHz 100.000 kHz 945 23496 MHz -57.34 dem -44.34 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.33 dBm -30.33 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -42.46 dBm -29.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87428 GHz -45.03 dBém -32.03 d&
¥
I J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum = [ sp o
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 331.95212 MHz -58.20 dBm -45.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 174.46406 MHz -58.61 dBm -45.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 989.67688 MHz -57.59 dBm -44,59 dB 725,000 MHz 1,000 GHz 100.000 kHz 980.67851 MHz =57.40 dBm -44 .40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -42.87 dBm -29.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -42.84 dBm -29.684 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85577 GHz -42.41 dBm -29.41 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.49 dBm -29.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89578 GHz -45.10 dBm -32.10 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89078 GHz -45,37 dBém -32,37 de&
_— _—
\ I ) w ( Il -

Date: 23.FEB.2021 23.13.54
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Highest Channel / QPSK

spect 1

SGL Count 100/100

Ref Level 0.00 dém Offset 11.20 db

Mode Auto Sweep
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-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 257.55776 MHz -58.65 dBm -45.65 dB
725.000 MHz 1.000 GHz 100.000 kHz 979.07880 MHz -57.93 dem -44.93 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.09 dbm -31.09 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42.64 dBm -29.64 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89778 GHz -45.24 dBm -32.24 d&
¥
I J -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0110
40 Normal Voltage 0.0178
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0126

PASS
-10 Normal Voltage 0.0011
-20 Normal Voltage 0.0120
-30 Normal Voltage 0.0047
20 Maximum Voltage 0.0124
20 Normal Voltage 0.0000
20 Battery End Point 0.0030

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.67 V. ; Maximum Voltage =4.26 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-25 of 25
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.61 5.59 6.41 - PASS
TEL : 886-3-327-3456 Page Number : A13-1 of 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Date: 25.FEB 2021 21:53.40

Spectrum b Spectrum b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 491 | 492 | 973 | 967 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.81 - 9.81 - - - - -
TEL : 886-3-327-3456 Page Number : A13-30of 15
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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782.23000 MHz 783.31900 MHZ]
20 20 M
R . 26.00 dB 1 nd 26.00 dB
o VI 4.905000000 MHZ 04 [l A e 4.915000000 MHZ]
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 782.23 MHz 16.81 dBm nd@ down 4.905 MHz M1 7B3.319 MHz 15.72 dBm nd@ down 4915 MHZ
T 1 778.572 MHz -9.32 dBm nd8 26.00 dB TL L 779.542 MHz -10.56 dBm n 26,00 d8
T2 1 784.478 MHz -9.33 dBm Q factor 159.5 T2 1 7B4.458 MHz -10.39 dém Q factor 159.4

L I ]

Date: 25.FEB 2021 03:3351

L U ]

Date: 23 FEB.2021 03:34:14

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 780.781 MHz 19.41 dBm ndB_down 9.73 MHz ML 7BO.7E1 MHZ 17.98 dem ndB_down 9,67 MHZ
TL 1 777.085 MHz -6.85 dBm nd8 26.00 dB TL L 777.165 MHz -6.69 dBm nd8 26.00 dB
T2 1 786.815 MHz -6.98 dBm Q factor 80.2 T2 1 7B6.B35 MHz -7.64 dBm Q factor 80.7
L U J wa L JU J L]
Date 23.FERB2021 21:33:47 Date: 23 FEB.2021 21:33.24
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 781.481 MRz 16.28 dBm ndB_down 4.805 MHz ML 779.722 MHZ 15.65 dBm ndB_down 9,81 MHZ
TL 1 779.582 MHz -9.42 dBm nd8 26.00 dB TL L 777.165 MHz -10.87 dbm 26.00 dB
T2 1 784.398 MHz -9.77 dBm Q factor 162.6 T2 1 7B6.975 MHz -10.44 dBm 79.5

L it J -

Date: 25.FEB 2021 21:27.40

L U ]

DCate: 23 FEB.2021 214655
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 450 | 448 | 9.03 | 8.97 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.49 - 8.93 - - - - -
TEL : 886-3-327-3456 Page Number : A13-5of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 23.FEB 2021 03:3464

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.54 dBm) ™M1[1] 15.19 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,928 MHz 16.54 dam ML 7BO.651 MHzZ 15.19 dBm
TL 1 779.75225 MHz 11.32 dBm Oce Bw 4,495504496 MHz TL L 779.77223 MHz 11.15 dBm Oce Bw 4,475524476 MHz
T2 1 784.24775 MHz 12.30 dam T2 1 78424775 MHZ 10.56 dam

L U

Date: 23 FEB.2021 03.34:29

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum

Ref Level 30.00 dém

Offset 11,20 dB & RBW 300 kHz

pectrum
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Ref Level 20,00 dém

Offset 11.20 dB & RBW 300 kHz

L I

Date: 25.FEB 2021 21:3242

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7BL.72 MHz 18.39 dam ML L TBL4B1 MHz 17.56 dam
TL 1 777.5045 MHz 11.64 dBm Oce Bw 9.030965031 MHz TL L 777.5245 MHz 12.05 dBm Oce Bw 5.971028971 MHz
T2 1 786.53585 MHz 12.26 dBm T2 1 786.4955 MHz 10.95 dam
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Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM
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Date: 23.FEB.2021 21:2765

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.41 dBm) 1690 dBm)
781.00100 MHzZ| 782 4400 MHz
= T oce 4.485514486 MHz @ £.931068931 MHz
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 781.001 MHz 14,41 dBm ML 7BZ.44 MHz 16.30 dam
TL 1 779.76224 MHz 9.40 dBm Oce Bw 4,485514456 MHz TL L 777.5445 MHz 10.09 dBm Oce Bw £.931068931 MHz
T2 1 784.24775 MHz 8.75 dam T2 1 786.4755 MHz 9.52 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode suto FFT
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Ref Level 30.00 dém
SGL Count 100/100

Offset 11.20 dg

Mode Auto FFT

Date: 23.FEB 2021 03:30:52

Date: 23.FEB.2021 21:22.08

@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit ¢heck PA
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40 dem -40 dem J“\,\NJM \‘
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77142158 MHz -60.95 dBm -25.95 d& 763.000 MHz 775,000 MHz 6.250 kHz 771.24176 MHz -60.83 dBm -25.83 dB
775.000 MHz 775,900 MHz 100,000 kHz 77561543 MHz -49.36 dBm -36.36 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.52193 MHz -40,69 dBm -36.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98926 MHz -54.12 dBm -41.12 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93631 MHz -55.53 dBm -42.53 dB
776.000 MHz 788,000 MHz 100,000 kHz 77732468 MHz 20,33 dBm -9.67 dB. 776.000 MHz 788,000 MHz 100.000 khz 786.68731 MHz 21.05 dem -8.95 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,03891 MHz -55.55 dBm -42.55 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -54,10 dBm -41.10 dB
788.100 MHz 793.000 MHz 100.000 kHz 79288986 MHz -49.42 dBm -36.42 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.83162 MHz -45.77 dBm -32.77 dB
793.000 MHz 806.000 MHz 6.250 kHz 80182468 MHz -60.61 dBm -25.61 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.79870 MHz -60.65 dBm -25.65 dB

Y
Il - ( 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S m o (| Spectrum

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,20 de Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit Gheck PAES
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-50 dBm J -50 dem [
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[Start 763.0 MAz 7007 pts Stop 806.0 MHZ
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -57.16 dém -22.16 dg 763.000 MHzZ 775.000 MAz 6.250 kHz 767.44156 MAz -61.07 dbm -26.07 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -30.53 dBm -17.53 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -43.11 dbm -30.11 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.90544 MHz -35.50 dBm -22.50 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -47.93 dBm -34.93 dB
776.000 MHz 788,000 MHz 100.000 kHz 781.43656 MHz 8.15 dém -21.85 dB 776.000 MHz 788.000 MHz 100.000 kHz 783,73826 MHz 7.89 dBm -22.11 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.01893 MHz -42.70 dém -29.70 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.02103 MHz -34.38 dBm -21.38 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,35695 MHz -37.44 dm -24.44 B 788.100 MHz 793.000 MHz 100,000 kHz 768,10245 MHz -30.54 dBm -17.54 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.55195 MHz -60.74 dém =25.74.d8 793.000 MHz 806.000 MHz 6.250 kHz 793.11035 MHz -55.98 dbm -24.98 dB
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